IANGHAT SHUOTE NONWOVENS CO. , LTD

Basis of judgement:

Date Received/Date Test Started: 2022-12-16
Conclusion:

Warmth retention property e

| Note: "M“-Meet the standard’ s requirement “F”-Fail to meet the standard’s requirement
“—"-No comment

Remark:

This report is the english translation version of the report 220385333.

All the tested items are tested under the standard condition (except for indication).

Copies of the report are valid only re-stamped.

The experiment was carried out at No. 1, Zhujiang Road, Panyu District, Guangzhou, Guangdong, P.R.China.

Approved By: “U &Iﬂ“

ShaoJuan Chen Engineer
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